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Sample Name: Li-ion battery
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Sample Model: BIL259
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R B R PR Hith RSl ZHABAN
Sample name Li-ion battery Test category After testing
=} = LM
LES IR BL259 T A B A 2015-09-19
Sample model Accepted date
iy . 7
ﬁ‘””ﬂ% . 3.82V 10.5Wh W46 H A 2015-09-19
Sample specification Test start date
1 3 I MR 25
AR (D) 43 WAL H A 2015-10-09
Sample quantity(pcs) Test end date
ZAERAL HREEHTREIRFHE A PR\ ]
Consignor Dongguan Amperex Technology Limited
. i
. West Industrial Road 1#, Songshan Lake Industry Pal l(, Dongguan City, Guangdong
Consignor address : .
Province, P. R. China
Hil3E F CIEZE2m:X VA
Manufacturer To entrust unit
118 R i A1k ) 2% ¥R A
Manufacturer address To entrust unit address
WA IRSEAAF FRBGRAE: 15°C -25°C; BRBRRME: 45%-75%
st SOVITONMEnE Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FEFR I R RS 52
Appearance Black plastic film shell

IR T7 50 S A v

Test method and criterion

BREE «<RFERRYZMINET R AR
ST/SG/AC.10/11 Rev5, amend 2, 38.3

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

WA B
Test items

R MREERI WRahy v SNPGRS BrEAEd FRETSHL. bRl
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush/Impact,
Overcharge, Forced discharge

WKL

Conclusion

LW, ZEMFEREE CET BB mmES RIAAR T
ST/SG/AC.10/11 Rev5, amend 2, 38.3 FpvE i BEsR

The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

PWIAN 5 - >
Tester: L % w2015 1012 % #‘ E ZO/t M /l
il N R ' oI~
Compiler \37 'VS 1/1 W 10\ %\éﬁ 4%&
i | m
Checker % s ®i0n f,&i YJ\Jlﬁqjll)
P 41\ Dong pe X
L i popufpus % Sr i

Hee Hohh: BARTA N (s
Approval Cai JingJing: Technical Director s )

FRAEm: L EE

Guo Jiali: Center Director
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o WIS B £ PR b e 4 2k Wk 2 AT e
No. Naie ofitest Standard requirement or the clause Test - | Test
number of standard S conclusion Remark
BEE CGETRRISWSMMEns Wi
= § N
| =i BEAR) FRMEFME 3 T1; UN Manual of Test and WL 1 L ;
Altitude simulation %;tte{ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
5 . REE «<RFERFEEHNEILT R
2 R A FRUEFME» 1R38 T2; UN Manual of Test and LR 2 Gy /
Thermal ”(;;;tte;a ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
o BREE TS SEEmmaiT R
3 =zl FRUEFM 3R T3; UN Manual of Test and JLFE 3 B ’
Vibration %;tte;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
N KREE «<RFEREBMNENT R
4 {EFT_-E WRHETI RE T4; UN Manual of Test and er‘mj-% A ﬁ*% /
Shock %riie;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
es
G LIt WEE RTEREWSMOLEH WA | 5
5 Esttettial FRUEFME» R T5; UN Manual of Test and Juﬁﬁ% 5 G /
Shortcirenit 1(“Iritte;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
= €s
BREE «RFREIESREMmERE R
5 Bt Fe /At oty FRUEF M K38 T6; UN Manual of Test and DLHR 6 CLii /
Crush/hnpact gritt’egia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
€s
A «RTFEE YIS EE R
AR 25
7 METH FRHEF N 1R38 T7; UN Manual of Test and DL 7 B /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
A «RTEESYIBI T R
8 ST L FRAEFNE» 1R3E T8; UN Manual of Test and DLIf 8 L /
Forced discharge 1Cﬂrittegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
es
WHRH /
Test items
S 24t
i
ST ke / Post /
o S ame
Subcontracted test condition RS E code
Subcontracted
Laboratory bk / Hi T /
Address Tel.
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ha=2 AT B 475 = EEEA)
1
No. Name of test items Altitude simulation
PR Kok X HT Before test M5 After test R T{U%SEE] ﬂi
Sample : - - esidua %k
Sample No. status %Y&ﬁ% T % L %ﬁﬁﬁ% FF It B (%) Oocv Test
m; (g) U, (V) m; (g) U, (V) (%) result
8S5B19A465WS8 | BiksE&TH 6 0155 d%80
leyc full 3 3 ] 3 .00° 9
ANDGSSH03QK gl)]';:rglédy 46.0158 4.375 0.00% 99.84% O
8SSB19A465W8 | Bikse&Timh ety 4350 i
leyc full . 3 714 3 .009 869
ANDGS5SHOLL (Sl)],;rgl;dy 3 7143 4.374 0.00% 99.86% O
SESRLIRG0IWS | Batetn 45.5910 4,381 45.5906 376
leye full . ; . 4.37 0.00° .899
ANDGS8HO04QB | charged’ 00% RS @
BSSBIJA46SWS | HH LY 45.7144 4.376 45.7141 4.37 0.00% 99.93% O
leye full . . ; 373 A .93
ANDGS8HOT3Z | charged. it ’ o
SSIBISA46SWS | Fkiast 45,7511 4.382 45.750 4.376 0.00% 99.86% O
leye full ; 3 7503 3 . s
ANDGSS8HO790 | charged. 0 > > ’ ’
8SSB19A465WS | Bk
leye fully 46.0297 4.380 46.0291 4.374 0.00% 99.86% O
ANDGS58HO0S8GE charged
8S5B19A465W8 | BEiksE&FiH
leyc fully 45.8457 4.383 45.8453 4.379 0.00% 99.91% (0]
ANDGS58H049F charged
8S5B19A465W8 | Bkt TH
leye fully 45.9488 4.380 45.9477 4.374 0.00% 99.86% O
ANDGS58H04QD charged
8S5B19A465WS | BiksaRH
leyce fully 45.8094 4378 45.8089 4.373 0.00% 99.89% O
ANDGS58H05MC charged
8S5B19A465W8 | BikgaTH
Teye fully 45.8533 4,381 45.8525 4.375 0.00% 99.86% 0]
ANDGS8H07JC charged
PAIFZEH

H: Lk V-G DA RS F-RAG O-TEihR, ToHER, Tok, T, Jokk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1026-06F




R #5415 Report No.: RTN-UN-1509-018

Page 4/11
Fe , WRTH&H | MR
No. Name of test items Thermal test
- B AS MR BT Before test MR )5 After test RERE a;ﬂ%’ C;%El f’ﬂi
Sample S : Mass loss eSIoHa =
SampleNo- | s | AR | FROLE | B | JFEOLE | G, OCV | Test
m; (g) U; (V) m; (g) U, (V) (%) result
8SSB19A465W8 | HikseaFim T 13
Leye full ; 375 45. . .05% 9
ANDG58H03QK glﬁrgidy 9923 4.273 0.05% 97.67% O
8S5B19A465W8 | Eikse&Fird — 257 P
Teyc full . ! 5. 5 4.2 .06% .67
ANDG58HO3LL gl)]';irgl;dy J2. 0.06% 97.67% O
SSIBIOAAGSWS | HTELD 45.5906 4.376 45.5664 4.276 0.0
leyc full . : . 2 .05% 1%
ANDGS38HO4QB | charged. ’ o7 T1% &
SSSBISA4OSWS | Hikm2%h 45.7141 4.373 45.6894 4.279 0.05% 97.85% O
leyc full A . . ! ; 7.859
ANDGSSHOT3Z | chrand’ 0 0
SEeBlAabau | Bt 45.7503 4.376 45.7234 4.271 0.06% 97.60% O
leye full 4 ! ) s 1 ¢
ANDGS8HO790 | charged’ i o
8SS5B19A465WS8 | HiRsGLFH
leyc fully 46.0291 4.374 46.0003 4.272 0.06% 97.67% O
ANDGS58HO8GE charged
8S5B19A465WS8 | BiksEaFH
leyce fully 45.8453 4.379 45.8172 4.275 0.06% 97.63% O
ANDG58H049F charged
8S5B19A465WS8 | Bikm&TH
leyce fully 45.9477 4374 45.9203 4.276 0.06% 97.76% O
AND658H04QD charged
8SSB19A465W8 | HikstLTiH
leye fully 45.8089 4.373 45.7794 4274 0.06% 97.74% O
ANDGS8HO0SMC charged
8S5B19A465W8 | Biks&FH
leye fully 45.8525 4.375 45.8253 4.276 0.06% 97.74% O
ANDGS58H07JC charged
PTFEH

H: LR V-HEG DR R Pl O-0itE, JoHER, Tofftds, T3, TRX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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hia=a 3 T B 44 i)
No. Name of test items Vibration
R R A M HT Before test MR After test R T{Uﬁ??ﬂf ﬂi
Sample ; : Mass loss esidua -
SampleNo. | “rus | AME | FFROLE | MU | FEE | M, OCV | Test
m; (g) U; (V) m;(g) U, (V) (%) result
8S5B19A465W8 | Hikse&sid pr— A5
leye full . 273 ; . = 9 0
ANDG58H03QK (fl}]/;rglel:dy 3 45.9979 4.270 0.01% 99.93% O
8SS5B19A465W8 | Hikstcasim A8 GuRe . .
leye full : : 45.6943 . -0.019 .959
ANDGSSHO3LL gz;rgtédy 4.270 0.01% 99.95% @)
8S5B19A465W8 | BikssaFiH o 557 is
leyce full . ; 5712 4.273 -0.01¢ 93¢
ANDGS8H04QB sznglédy 0.01% 99.93% 0]
SSSBIARAGSNIE || REveihE 45.6894 4.279 45.6945 4.276 0.019 9
leye full : . ; 27 -0.01% 99.
ANDGSS8HO73Z | charged. ’ Pdie L
BSSBISA46SWS | HETELD 45.7234 4271 45.7294 4.268 0.01% 99.93% O
leye full ) 3 ) s -0. 4
ANDGS8H0790 | charged. 0 i
8S5B19A465W8 | BikaFiH
leye fully 46.0003 4272 46.0093 4.269 -0.02% 99.93% O
ANDGS58HO8GE charged
8S5B19A465W8 | BikGaFH
leye fully 45.8172 4275 45.8248 4272 -0.02% 99.93% O
ANDGS58H049F charged
8S5B19A465WS8 | Bikss&itH
leye fully 45.9203 4276 459272 4.273 -0.02% 99.93% O
ANDGS58H04QD charged
8S5B19A465W8 | BikEL&FiH
leyc fully 45.7794 4274 45.7867 4.271 -0.02% 99.93% O
ANDGS58H0O5MC charged
8S5B19A465W8 | Bikse&TiHh
lcyc fully 45.8253 4.276 45.8324 4273 -0.02% 99.93% 0]
ANDGS58H07IJC charged
PLFZEH

W Lt V-HESG D-fife; R-BESE; F-fgk; O-ToilbiR, JoHES, Toftk, Jomese, Tk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e ) WIRDUR 4T | bt
No. Name of test items Shock
R FEEIRAS AT Before test MR 5 After test e B 2L T{u%sﬁﬁl ‘;ﬁﬂi
Sample ; Mass loss i b
SampleNo. | s | IR | FFEOUE | WG | FFHLE | oy OCV | Test
m; (g) U, (V) m; () U, (V) (%) result
8SSB19A465W8 | BksELH 50076 70
Teye full : 4.27 : : .009 9
ANDGS58H03QK Ccl)]/;:rgtédy 45.9981 4.270 0.00% 100.00% O
8S5B19A465WS8 | Hiksafrm A5 50 A5 oy
leye full ] . 5.694 . .009 .00¢
ANDGS58HO03LL slzzclrgtédy 944 4.270 0.00% 100.00% O
8S5B19A465W8 | BiksEL&FiH T8 e e i
leyc full : . 7 2 0.00° 989
ANDGSSH04QB ((‘,;lsllzrglédy 72 00% 99.98% O
Seebl o | Hetens 45.6945 4276 45.6950 4.275 0.00 9
leye full . ; , 27 .00% .98%
ANDGSSHOT3Z | ' charasd S e B
SSBIERAGSWE | Wit e 45.7294 4268 45.730 4267 0.00% 99.98% O
leye full . . 7303 ; J .
ANDGS8HO790 | harend. - i o
8S5B19A465W8 | Eikse&FiH
leyce fully 46.0093 4.269 46.0080 4.269 0.00% 100.00% O
ANDGS58HO08GE charged
8SS5B19A465W8 | BikFE&TH
leye fully 45.8248 4.272 45.8255 4.271 0.00% 99.98% O
ANDGS58H049F charged
8S5B19A465WS8 | BikE&TH
leyc fully 459272 4273 45.9274 4272 0.00% 99.98% O
ANDGS8H04QD charged
8S5B19A465W8 | HikFEaTH
leyc fully 45.7867 4.271 45.7879 4.271 0.00% 100.00% O
ANDGS58H05MC charged
8S5B19A465WS8 | BikmaiH
leye fully 45.8324 4273 45.8329 4272 0.00% 99.98% O
ANDGS58HO07JC charged
PT=EH

He L V-HESG DR R-BERY; F-lk; O-GibR, TTHEX, Tofk, JomZ, Jokk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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o) . T B 4 AP LI
No. Name of test items External short circuit
\ PRI 5 L
o - ;g:‘ 3k 424 N
Y PR Max. External Temperature TR ol
Sample No. Sample status ('C) hestresult Remark
8SSB19A465WS HikssaTe 55.8 0 !
ANDG58H03QK Icyc fully charged '
8SSB19A465W8 Bk 556 0 /
ANDG58HO03LL lcyc fully charged '
8SSB19A465W8 ke T 555 o /
ANDG58H04QB Icyce fully charged '
8S5B19A465W8 ki 559 o) /
ANDG58H0737Z Icyc fully charged '
8SSB19A465W8 ERsaon 549 o) /
ANDG58H0790 Ieyc fully charged '
8S5SB19A465WS HRs2T 55.7 Q /
ANDG58H08GE lcyc fully charged '
8S5B19A465W8 HRERTH 55.8 0o /
ANDG58H049F Icyc fully charged '
8S5B19A465W8 e 554 0 /
ANDG58H04QD leye fully charged '
8S5B19A465W8 HREma Tl 553 o) /
ANDG58H05MC leyce fully charged .
8S5B19A465WS kel do 559 0 /
ANDG58H07JC Icyc fully charged '
UT=EH

HE: DR R-ER; F-iRk; O-TCfk, Tomed, Tk
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1026-06F
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L ) WikBR 47 |
No. Name of test items Crush
Ao i 2R T e v L
% H ¥ F L b 3 2 D
oS FEIRES Max. External Temperature IR E R ik
Sample No. Sample status ('C) Test result Remark
02157D830246 (8 el 23,7 0 /
cyc 50% capacity
02157D830762 B Sons i 23.5 0 /

lcye 50% capacity

02157D840117 | Bk o 23.4 o) /
cyc 50% capacity

02157D830286 o o 234 o) /
cyc 50% capacity

02157D830861 ML 23.4 o) /
cyc 50% capacity

PTF=EH

Y D-fiEk;  F-k; O-Tofitk, Tk
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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[ , WRIE 4% | T
No. Name of test items Overcharge
RS FERAS YT il
Sample No. Sample status Test result Remark
8SSB19A465WS e o o /
ANDG58H047X lcyc fully charged
8S5B19A465W3 EomaTih 0 /
ANDG58H04Z1 lcyc fully charged
8S5B19A465W8 Bk e 0 /
ANDG58H03QS lcyc fully charged |
8SSB19A465WS E s T o /
ANDGS58HO0SLO leye fully charged
8S5B19A465W8 50 YREEAFTHL
~ O /
ANDG58H02F7 50cyc fully charged
8S5B19A465W$§ 50 kszeToH
o /
ANDG58H05MX 50cyc fully charged
8SSB19A465WS 50 s LT 0 /
ANDG58H03RC S0cyc fully charged
8S5B19A465W8 50 RSEL T HL O /
ANDG58H047U 50cyc fully charged
PAFZEH

W DR F-lk; O-Fofiffl, Toilk.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-06F




R 415 Report No.: RTN-UN-1509-018

Page 10/11
riaca g DRI H 2 75 SER A R R
No. Name of test items Forced discharge
s iR MRS R I
Sample No. Sample status Test result Remark
HIRSERH
02157D830103 Leye fully discharged O /
KT
02157D830596 Lcyc fully discharged O /
02157D830279 HYCE 0 /
leyc fully discharged
02157D840832 |  HkmEAL 0 /
cyc fully discharged
02157D840025 BRSERHE 0 /
Leyc fully discharged
02157D850625 |  HUmERL 0 /
cyc fully discharged
02157D860609 |  HKmERE 0 /
cyc fully discharged
02157D840793 B H 2l 0 /
lcyc fully discharged
02157D840212 HRSE LI o) /
Icyce fully discharged
02157D840457 | HEEERL 0 /
cyc fully discharged
50 K5E A HL
02157D860578 50yc fully discharged 0 /
50 WK SE4ATCH
02157D840765 50yc fully discharged 0 /
50 IR SEATH
02157D840154 50yc fully discharged 0 /
50 BT
02157D840729 50yc fully discharged 0 /
~ 50 IR SELTHHL
02157D840013 50yc fully discharged 0 /
50 IR 5E AT
02157D840455 50yc fully discharged 0 .
50 IR5E A HL
02157D840733 50yc fully discharged 0 /
50 RSB
02157D840402 50yc fully discharged e /
50 IKSERIH
02157D840642 50yc fully discharged 0 /
50 RS A
02157D830451 50yc fully discharged 0 /
B DR F-RkG O-Tofifdk, Fokk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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A A

Test sample image

B 1: IEm Bl 2: m

Figure 1: positive Figure 2: negative

A2 Model: BL259

# A & Rated Capacity: 2750mAh/10.5Wh
¥RFREEJE Nominal Voltage: 3.82V —=

Bl 3: iR
Figure 3: Logo
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Statement

L G e 75 T AR S 3 A FE T o
The test report is invalid if not affixed the offical seal of the laboratory to it.
2. RS IR BTG
The test report is invalid if it is blotted out.
3. IAHEZATM SR, IO Frs A
The conclusion of the consignation test is only valid for the provided sample.
4. RIEREARLIEBHEVFA], RAHHE R
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARTERT B IR AT KA BT Hr 0
Dong guan Amperex Technology Limited Test Center

Mok o E SRR AR SE A LI ARRRL I Ol Ve g 1 5

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL i Tel. : +86-0769-88989149/88989550

& E Fax.: +86-0769-88989483

Mtk Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



